
1390 SUPER ADVENTURE S, black 2026 <2026><EU><F9903Z5>
FRAME

81699

Pos Part Number Description Additional Text Quantity

1 A62603001000C1 Frame A626 1.00

2 A6260300500001 Engine brace front right 1.00

3 A6260300600001 Engine brace front left 1.00

4 0035100209S Hex.screw M10x20 ISA45 MK 4.00

5 0035100509S AH collar screw M10x50 ISA45 ONLY ADVENTURE R 2.00

6 44011076305 CABLE TIE 300/4,8MM BLACK 3.00

7 61907048100 Rubber seat cowl pad 2.00

8 0025060306S HH collar screw M6x30 TX30 2.00

9 62507026100 SPECIAL SCREW M8 06 2.00

10 A62603070000 Chain slider 1.00

11 0024060156S HH collar screw M6x15 TX30 1.00

12 61911066010 Ignition lock gasket 1.00

13 62142041000 DAMP. COMPONENT ABS MODUL 3.00

14 00185006009U0 Collar bushing 6.1x9.2x15x8.5x 3.00



15 0024060156S HH collar screw M6x15 TX30 3.00

16 61903916050 Plain bearing 2.00

17 61007014000 SPACER FUEL TANK 05 4.00

18 69008021080 clip nut M5 6.00

19 61903088000 Plug D=23.5 2.00

20 000700000HO001 Socket connector clip 1.00

21 61703088000 Plug, large 2.00

22 A62603001036C1 Lower cross tube com 1.00

23 0025080166S HH collar screw M8x16 TX40 SL 4.00

24 0025080256S HH COLLAR SCREW M8X25 TX40 2.00

25 A62603093100 Frame protection sticker 1.00

26 A62603093000 Frame protection sticker 1.00

27 A62603083000 Frame cover bracket right 1.00

28 A62603084000 Frame cover bracket left 1.00

29 A6260300810001 Engine brace rear left 2.00

30 0035100249S HH collar screw M10x24 ISA45 S 2.00

31 0900001002000S Spacer screw M10x20 SW24 2.00

32 94503002065 DAMPER 2.00


